

Test Report

No. 028043:052176

Date: November 9, 2009

Page 1 of 3

Jensen Swing Products Inc
 9327 Wheatlands Rd
 Santee, CA
 United States 92071

Attn: Charvet Ciralo

The following sample(s) was/were submitted
 and identified by/on behalf of the client as:

Swing Hanger Pendulum
 Color: Silver
 Sample/Style # Swing Hanger

Sample Received Date:

11/2/2009

Testing Period

11/4/2009- 11/6/2009

Test Requested: For compliance with US Public Law 110-314 (HR 4040 'Consumer Product Safety Improvement Act of 2008'), lead in paint/similar surface coating material and lead in accessible substrate materials.

Test Results: Please refer to next page(s).

Results summary:

Test item	Result
Lead in paint/similar surface coating material per CPSC-CH-E1003-09	NA
Lead in accessible Non-metal substrate materials per CPSC-CH-E1002-08 (plastics, fabrics, glass/ceramics)	NA
Lead in accessible metal substrate materials per CPSC-CH-E1001-08 (children's metal products including jewelry)	PASS

Signed for and on behalf of SGS US Testing Co.



Christine Thomas
 Manager, Chemistry Lab

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only."

Test Report

No. 028043:052176

Date: November 9, 2009

Page 2 of 3

Test Results: **Lead in accessible metal substrate materials (including jewelry) per CPSC-CH-E1001-08**
Analysis by Inductively Coupled Argon Plasma or Atomic Absorption Spectrometer (AAS).

Sample Component Tested	Lead Content (ppm)	MDL	Permissible Limit **	Conclusion
Sample 1.	ND	2 ppm	300 ppm	Pass

** Conclusion is based on the 300 ppm limit requirement, effective August 14, 2009. The requirements for lead in substrate in children's products is summarized below:

Scope	Requirement	Effective date
Lead in metal substrate	≤ 300 ppm	August 14, 2009
	≤ 100 ppm	August 14, 2011

Note: 1. ND = Not Detected, reported when the reading is less than the detection limit value.

Sample Description:

1. Swing Hanger Pendulum

Note: 1. ND = not detected
2. Method Detection Limit = 2 ppm

Sample Photo:



SGS authenticates the photo on the original report only

*** End of Report ***

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only."

Laboratory Summary Information for Certificate of Compliance (COC)

I (we) hereby confirm based on the test results in this report, that the product or components described below were tested and comply with the applicable rules, bans, regulations and standards under the CPSIA (Consumer Product Safety Improvement Act) or any other Act enforced by the CPSC and checked on the list below.

Product/Component description provided by submitter: Swing Hanger Pendulum

Safety Regulation Citations

- Wearing Apparel Flammability 16 CFR 1610
- Flammability Standard for Children's Sleepwear 16CFR 1615 and 1616
- Small Parts 16 C.F.R Part 1501 and 1500.50 - 53
- Sharp Points and Edges 16CFR 1500.48 and 49
- Lead Paint Ban 16 C.F.R. 1303
- Lead in substrate CPSIA Section 101
- Federal Hazardous Substances Act 15 U.S.C 1261
- Phthalates CPSIA Section 108
- Flammability of Carpets and Rugs (16 CFR1630 and1631)
- Flammability of Mattress Pads (16 CFR 1632)

Date of testing: 11/4/2009

Date of TP testing:

TPCA (Third Party Conformity Assessment Body):

Place of TP testing: USA

Test Report Number: 177:028043:052176

TPCA name: SGS U.S. Testing Company

TPCA address: 291 Fairfield Ave., Fairfield, NJ 07004

TPCA Contact Person: Christine Thomas

The information on this sheet is ONLY applicable for the item tested in this report and only reflects confirmation of items covered under CPSIA regulation.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only."